



Prüfbericht - Nr.: 13601059 001		Seite 1 von 5	
<i>Test Report No.:</i>		<i>Page 1 of 5</i>	
Auftraggeber: <i>Client:</i>	Hwang Hae Electric 82B-2L, Namdong Industrial complex, 679-1, Gojan-dong, Namdong-gu, Incheon, 405-819 R.O.K		
Gegenstand der Prüfung: <i>Test Item:</i>	HRB-101		
Bezeichnung: <i>Identification:</i>	-		
Anlieferungszustand: <i>Delivery condition:</i>	apparent good	Eingangsdatum: <i>Date of Receipt:</i>	30.01.2007
Prüfört: <i>Testing Location:</i>	Daegu		
Prüfgrundlage: <i>Test Specification:</i>	EU Directive 2002/95/EC, Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment (RoHS) of 27 January 2003		
Prüfergebnis: <i>Test Result:</i>	Pass / Fail - based on the randomly performed spot-tests as shown in this report, the submitted sample does not comply with the requirements of the above mentioned directive.		
geprüft/ tested by:		kontrolliert/ checked by:	
			
17.05.2007	Bok-Hee Kim	17.05.2007	WON-IL JEONG
Datum <i>Date</i>	Name <i>Name</i>	Unterschrift <i>Signature</i>	Datum <i>Date</i>
			Name <i>Name</i>
			Unterschrift <i>Signature</i>
Sonstiges/ Other Aspects:			
TUV Reference No. : 133017260			
Abkürzungen: <i>ok / P = entspricht Prüfgrundlage</i> <i>fail / F = entspricht nicht Prüfgrundlage</i> <i>n.a. / N = nicht anwendbar</i>		Abbreviations: <i>ok / P = passed</i> <i>fail / F = failed</i> <i>n.a. / N = not applicable</i>	
Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.			
<i>This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.</i>			